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Report No.: SL11100601-ZBR-064 RF(FCC DSS) Rev1.0
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SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one of the leading
independent testing and certification facilities providing customers with one-stop shop services for Compliance Testing
and Global Certifications.

In addition to testing and certification, SIEMIC provides initial design reviews and compliance

management through out a project. Our extensive experience with China, Asia Pacific, North America,
European, and international compliance requirements, assures the fastest, most cost effective way to attain
regulatory compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI, NCC, NIST EMC, RF, Telecom , Safety
Hong Kong OFTA, NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCCIRRA, NIST EMI, EMS, RF, Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety

Accreditations for Product Certifications

Country Accreditation Body Scope
USA FCC TCB, NIST EMC , RF , Telecom
Canada IC FCB , NIST EMC , RF, Telecom
Singapore iDA, NIST EMC, RF , Telecom
EU NB EMC & R&TTE Directive
Japan MIC, (RCB 208) RF , Telecom
HongKong OFTA (US002) RF , Telecom
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The purpose of this test programmed was to demonstrate compliance of the Zebra Technologies Corp Model: EZ320
against the current Stipulated Standards. The portable Printer has demonstrated compliance with the FCC 15.247:2011.

The test has demonstrated that this unit complies with stipulated standards.

EUT Information

EUT - Portable Printer with Bluetooth
Description '
Model No . EZ320
Serial No . XXEZJ110800024
Input Power @ 7.4v, 15A

Classification
Per Stipulated : Spread Spectrum System/ Device

Test Standard
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Purpose

Compliance testing of portable Printer model EZ320 with stipulated

standard

Applicant / Client

Zebra Technologies Corp

Manufacturer

Zebra Technologies Corp
333 Corporate Woods Parkway.
Vernon Hills, IL 60061

Laboratory performing the tests

SIEMIC Laboratories

Test report reference number

SL11100601-ZBR-064 RF(FCC DSS) Rev1.0

Date EUT received Oct 17th 2011
Standard applied See Page 9
Dates of test (from - to) Oct 17th - 28th 2011
No of Units: 1
Equipment Category: DSS

Trade Name:

Zebra Technologies Corp

Model Name:

EZ320

RF Operating Frequency (ies)

Bluetooth : 2402MHz - 2480MHz

Number of Channels: Bluetooth : 79Ch
Modulation: Bluetooth : GFSK, DQPSK, 8-DPSK
Rated Input Power: 7.4V, 1.5A
Port / Connectors: usB
FCCID: 128-ZBR4EZ3
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The product was tested in accordance with the following specifications. All testing has been performed according
to below product classification:

Spread Spectrum System / Device
Test Results Summary

Test Standard Description Pass / Fail
CFR 47 Part 15.247: 2011
15.203 Antenna Requirement Pass
15.205 Restricted Band of Operation Pass
15.247(a)(1) Channel Separation Pass
15.247(a)(1) Occupied Bandwidth N/A
15.247(a)(2) 6 dB&20dB Bandwidth Pass
15.247(a)(1) Number of Hopping Channels Pass
15.247(a)(1) Time of Occupancy Pass
15.247(b) Output Power Pass
15.247(c) Antenna Gain > 6 dBi N/A
15.247(d) Conducted Spurious Emissions Pass
15.209; 15.247(d) Radiated Spurious Emissions Pass
15.247(e) Power Spectral Density N/A
15.247(f) Hybrid System Requirement N/A
15.247(g) Hopping Capability Pass
15.247(h) Hopping Coordination Requirement Pass
15.247(j) RF Exposure requirement Pass
ANSI C63.4: 2009
PS: All measurement uncertainties are not taken into consideration for all presented test result.

Note: EUT supports different data rates and multiple channels, for some test items only the worst case test result with high data rates
(EDR Data Rate mode, 3Mbps) at Low, Mid, High channels are presented in this report.

Other modes apply; the above are considered worst case for BT operation.
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5.1 Antenna Requirement

Requirement(s): 47 CFR §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

Antenna requirement must meet at least one of the following:
a) Antenna must be permanently attached to the device.
b) Antenna must use a unique type of connector to attach to the device.

c) Device must be professionally installed. Installer shall be responsible for ensuring that the correct antenna
is employed with the device.

EUT use internal PCB antennas for Bluetooth
Results: PASS
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All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct CISPR
and Average detectors, are reported. All other emissions were relatively insignificant.

A"-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.
Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 9kHz — 30MHz (Average & Quasi-peak) is +3.86dB.

Environmental Conditions Temperature 26°C
Relative Humidity 62%
Atmospheric Pressure 1011mbar

Test date : Oct 17th - 28th 2011
Tested by : David Zhang
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amplituded dBut)

H

-1, - — I —— ' . ' .
0.15 1.00 10,00 30,00

Frequency (MHz)
Quasi-Peak Limit Average Limit

Phase Line Plot at 120VAC

Frequency Class B Limit L VAa\IISe Class B Limit LB

(MHz) (dB) (dB) (dBuY) (dB) (dB)

0.19 55.04 64.19 -9.15 44.60 54.19 -9.59 Phase
0.32 42.61 59.83 -17.22 34.84 49.83 -14.99 Phase
8.13 44.95 60.00 -15.05 42.15 50.00 -7.85 Phase
2.17 31.38 56.00 -24.62 26.56 46.00 -19.44 Phase
2.29 28.33 56.00 -27.67 23.58 46.00 -22.42 Phase
0.38 39.76 58.28 -18.51 34.86 48.28 -13.42 Phase
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Value Limit
(dBpv) (dB)

Margin

(dB)

Avg
Value
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Neutral Line Plot at 120VAC

Class B
Limit
(dB)

Margin

(dB)

0.19 48.21 64.19 -15.98 37.94 54.19 -16.24 0.19 48.21 Neutral
0.35 39.01 59.11 -20.11 35.26 49.11 -13.86 0.35 39.01 Neutral
7.81 41.34 60.00 -18.66 39.50 50.00 -10.50 7.81 41.34 Neutral
2.09 34.23 56.00 -21.77 31.70 46.00 -14.30 2.09 34.23 Neutral
0.44 37.16 57.04 -19.88 34.77 47.04 -12.27 0.44 37.16 Neutral
2.27 33.51 56.00 -22.49 31.38 46.00 -14.62 2.27 33.51 Neutral
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5.3 Channel Separation

Conducted Measurement

1. EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.
2 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a

3 confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.
4 Testdate: Oct 17th - 28th 2011

Tested by : David Zhang

Requirement(s): Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of 25 kHz or
the 20 dB bandwidth of the hopping channel, whichever is greater.

Procedures: The Channel Separation was measured conducted using a spectrum analyzer at low, mid, and high channels.

Configuration : Bluetooth Mode , Basic Rate

Channel Separation

Channel Channel Frequency (MHz) (MH2)
Low 2402 1.033
Mid 2441 1.000
High 2480 1.028

Configuration : Bluetooth Mode , EDR 3Mbps

Channel Channel Frequency (MHz) Channel Separation

(MHz)
Low 2402 1.017
Mid 2441 1.007
High 2480 0.993

Refer to the attached plots.
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Channel Separation - Low Channel ( Basic Rate)
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Channel Separation - High Channel Basic Rate)
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Channel Separation - Middle Channel (EDR, 3Mbps)
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5.4 20dB Occupied Bandwidth

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.
2 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
3 Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is £1.5dB.

4 Test date : Oct 17th - 28th 2011
Tested by : David Zhang

Requirement(s):

or the 2/3 of 20 dB bandwidth of the hopping channel, whichever is greater.

Procedures:

Results: Pass

Configuration : Bluetooth mode , Basic Rate

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of 25 kHz

The 20dB bandwidths were measured conducted using a spectrum analyzer at low, mid, and hi channels.

Channel Frequency , il Lo
Channel (MH2) 20 dB Bandwidth (MHz) Bandwidth
(MHz) (Mhz)
Low 2402 1.200 0.80 1
Mid 2441 1.192 0.79 1
High 2480 1.183 0.78 1
Configuration : Bluetooth mode , EDR, 3Mbps
Channel Frequenc A9 2l Hii
Channel (MHZ)q Y| 20 dB Bandwidth (MHz) |  Bandwidth
(MHz) (MHz)
Low 2402 1.458 0.9 1
Mid 2441 1.450 0.97 1
High 2480 1.433 0.97 1

Refer to the attached plots.
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20dB Bandwidth - Low Channel (Basic Rate)
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20dB Bandwidth — High Channel (Basic Rate)
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20dB Bandwidth — Middle Channel (EDR,3Mbps)
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5.5 Number of Hopping Channel

Conducted Measurement
1. EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.
Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a

2 confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.
3 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test date : Oct 17th - 28th 2011
Tested by : David Zhang

Standard Requirement:
Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels.
Procedures: The Number of Hopping Channel measurement was taken conducted using a spectrum analyzer.

RBW=100 KHz, VBW > RBW

Test Result: Pass
Total Channel: 79 Channels

Refer to the attached plots.
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Number of Hopping Channel ( Bluetooth mode , EDR, 3Mbps)
38-Channel (Graph 1)
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5.6 Time of Occupancy

=

Conducted Measurement

EUT was set for low, mid, high channel with modulated mode and highest RF output power.

The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is +1.5dB.

3 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Testdate: Oct 17th - 28th 2011

Tested by : David Zhang

Standard Requirement:

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4
seconds multiplied by the number of hopping channels employed. Frequency hopping systems may avoid or
suppress transmissions on a particular hopping frequency provided that a minimum of 15 channels are used

Procedures: The Time of Occupancy measurement was taken conducted using a spectrum analyzer.

Test Result: Pass

Bluetooth Test Mode , EDR Data Rate, 3Mbps

Channel Frequency Dwell Time Limit

Gl (MHz) (sec) (sec)
Low 2402 0.1574 0.4
Mid 2441 0.1616 0.4
High 2480 0.1526 0.4

Refer to the attached plots.
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Low Channel (Sweep in 14msec)
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Middle Channel (Sweep in 14msec)
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Ref LvI 0.00 dB VBW 1 MHz
107 dByV 505.010020 ys SWT 3.2 s unit dByV
107,
A
10 [ A ]
SGL
9
8
IN1
UYYA IMA
7
6
'lAl.j.dl Ltdm‘[r AR LA AT l.u
SO HuLWﬂr JHL i i HIL‘\A )
A
3
2
1
0

Center 2.441 GHz 320 ms/
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High (Sweep in 14msec)

Delta 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref LvI -6.73 dB VBW 1 MHz
107 dByV 476.953908 Ns SWT 14 ms unit dByV
107,
| ln
10
[— SGL
9
8!
IN1
1MAX 1MA
7
6 -
5 . [
iy W i wﬂj W Lo fn]

4
3
2
1
J
Center 2.48 GHz 1.4 ms/
High Channel (Sweep in 3.2sec)
Delta 1 [T1] RBW 1 MHz  RF Att 20 dB
® Ref Lvi 0.00 dB VBW 1 MHz
107 dByV 505.010020 \s SWT 3.2 s unit dByVv
107,
A
10 [ A ]
SGL
9
8
IN1
UYWA IMA
7
6
'Al.“.dl M’M LAM L b Ll L l.u%‘l
SO MuL\l\f ’%M‘mw oy i Wil Al
4
3
2
1
J

Center 2.441 GHz 320 ms/
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5.7 Peak Spectral Density

=

Conducted Measurement

EUT was set for low , mid, high channel with modulated mode and highest RF output power.

The spectrum analyzer was connected to the antenna terminal.

Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

Environmental Conditions Temperature N/A
Relative Humidity N/A
Atmospheric Pressure N/A

Test Date : N/A
Tested By : N/A

Standard Requirement: 47 CFR §15.247(e)

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous transmission

Procedures:  The Peak Spectral density measurement was taken conducted using a spectrum analyzer
with average measurement method

RBW=3KHz, VBW > RBW, Sweep time atuo

Test Result: N/A
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5.8 Peak Qutput Power

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Testdate: Oct 17th - 28th 2011

Tested by : David Zhang

Standard Requirement: 47 CFR 815.247(b)
For all other frequency hopping systems in the 2400-2483.5band: 0.125 Watt.

Procedures: The peak output power was measured conducted using a spectrum analyzer at low, mid, and hi channels. Peak

detector was set to measure the power output. The power is converted from watt to dBm, therefore, 1 watt = 30
dBm.

Test Result: Pass

Bluetooth Measurement Result ( Bluetooth Mode , Basic Rate, 1Mbps)

. . Channel Peak Output
Con&%tar:non Channel Frequency Power Limit Mes(s)yvzer((j d%l;lr:;)m
(MHz) (dBm)
Bluetooth Low 2402 20.969 -2.50
Bluetooth Mid 2441 20.969 -2.17
Bluetooth High 2480 20.969 -1.67
Bluetooth Measurement Result ( Bluetooth Mode , EDR Rate, 3Mbps)
) . Channel Peak Output
Con&%téreanon Channel Frequency Power Limit Messy\,g(j d%l;:;)m
(MHz) (dBm)
Bluetooth Low 2402 20.969 -0.37
Bluetooth Mid 2441 20.969 0.00
Bluetooth High 2480 20.969 0.50
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Bluetooth Test Mode, Basic Data Rate, 1Mbps

ATTEH 3adB MKR —2.58dBr
RL 12.8dBr 1adB~ 2.482833GH=z
I S
[ ———1 R
_,_._«—'—"_'_r |
_l/_’_/- _\_"‘-«—\_‘_\_\\

1}
R

CENTER 2.482088GHz SPAN 5.80@88MH=z
=*RBH 2.8MH=z =*UBH 3.8MH= SHP 58.8rs

Output Power Low Channel (Bluetooth)
ATTEH 3adB MKR —217dBnr
RL 12.8dBr 1adB~ 2.448733GH=z
[ - S
f——"" | D
F_‘__r—'_'_'_ -M_‘—\H
v'/_‘_’_/__,-- -‘—'x__v__

1}
R

CENTER 2.441888GH=z SPAN 5.80@88MH=z
=*RBH 2.8MH=z =*UBH 3.8MH= SHP 58.8rs

Output Power Middle Channel (Bluetooth)
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ATTEH FadB HKR —-1.67dBr
RL 12.8dBr 1adB~ 2.479792GH=
[ T
____--”_P'_ | —_——_‘“"‘——\.__
/_/f"/;, M
1}
R
CENTER 2.488888CHz SPAN S.888MH=z
=*RBH 2.8MH=z =*UBH 3.8MH=z SHP 58.8ms
Output Power High Channel (Bluetooth)
Bluetooth Test Mode, EDR Data Rate, 3Mbps
=*ATTEN adBe HMKE —.37dEn
RL 12.3dBr 18dB~ 2.481858GH=
_,,—'—"_'_'-'—F_ﬂ_'_ﬂ_ D
1}
R
CENTER 2.482888CH= SPAN S3.888HMH=z
=*RBH 2.8MH=z =UBH 3.8MH= SHP 58.8ns

Output Power Low Channel (Bluetooth)
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=ATTEN ade HKR adEr
RL 12.8dBr 18dE~ 2.448832GHz
'_'_/_A.v-‘-'_'u- _‘_‘_‘—-—\.._,_\_
_,J"—'_'-'_'d -\x\-‘_\_‘_‘ﬂ-.
1}
R
CENTER 2.441888GH= SPAN 5.888MHz
=*RBH 2.8MH=z =UBH 3.8MH=z SHP 98.8H=s
Output Power Mid Channel (Bluetooth)
=ATTEN ade HKR SB8dBnr
RL 12.8dBr 18dE~ 2.479738GHz
_-—'-""_ﬂ_'__'—'_'_'—'_ n_\_‘q_\_h_u—__'_‘“-—;,_‘_\_\_‘%h-
R
CENTER 2.488888CH=z SPAN 3.888HHz
=*RBH 2.8MH=z =UBH 3.8MH= SHP 58.8ns

Output Power High Channel (Bluetooth)
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5.9 Antenna Port Emission

=

Conducted Measurement

EUT was set for low , mid, high channel with modulated mode and highest RF output power.

The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Testdate: N/A

Tested by : N/A

Standard Requirement: 47 CFR §15.247(d)
Radiated emission limits: In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the modulation products of the

spreading sequence, the information sequence and the carrier frequency shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power

Procedures: The conducted spurious emissions were measured conducted using a spectrum analyzer at low,
mid, and hi channels. The limit was determined by attenuating 20 dB of the RF peak power output

Test Result: N/A

Note: Please refer to the radiated spurious emission test result.
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5.10 Radiated Spurious Emission < 1GHz

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct

CISPR detectors, are reported. All other emissions were relatively insignificant.

A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 1GHz (QP only @ 3m & 10m) is +6.0dB (for EUTs < 0.5m X 0.5m X 0.5m).

N

4 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Testdate: Oct 17th - 28th 2011
Tested by : David Zhang

Standard Requirement: 47 CFR 8§15.247(d)

Procedures: Radiated emissions were measured according to ANSI C63.4. The EUT was set to transmit
at the highest output power. The EUT was set to transmit at mid channel. Note that setting the
channel other than middle, the spurious emissions are the same.

The limit is converted from microvolts/meter to decibel microvolts/meter.

Sample Calculation: Corrected Amplitude = Raw Amplitude (dBV/m) + ACF (dB) + Cable Loss (dB)

Test Result: Pass
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Radiated Emissions

55.0

)
B

Amplitude (dBuV fm

Frequency {(MHz)

1
1000.0

30MHz ~1000MHz Result @ 3m

Frequency ch(;rsr:e-gggk Tu(:gitt?gée Polari Antenna height Limit
) e e P e Yy (cm) (dBRV/m)

30.58 27.97 65.00 \ 160.00 40.00 -12.03
666.23 32.06 95.00 H 108.00 46.00 -13.94
100.23 31.07 9.00 \ 101.00 43.50 -12.43
497.81 29.82 179.00 \ 150.00 46.00 -16.18
958.73 32.45 73.00 \ 120.00 46.00 -13.55
949.89 32.16 253.00 \ 210.00 46.00 -13.84
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5.11 Radiated Spurious Emissions > 1GHz & Band Edge

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 1GHz — 40GH is +6.0dB (for EUTs < 0.5m X 0.5m X 0.5m).

4, Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Testdate: Oct 17th - 28th 2011
Tested by : David Zhang

Standard Requirement: 47 CFR §15.247(d)

Procedures: Equipment was setup in a semi-anechoic chamber. For measurements above 1 GHz an average measurement
was taken with a 10Hz video bandwidth. The EUT was tested at low, mid and high with the highest output power. An emission was
scan up to 10t harmonic of the operating frequency.

Sample Calculation:

EUT Field Strength = Raw Amplitude (dBpV/m) — Amplifier Gain (dB) + Antenna Factor (dB) + Cable Loss (dB) + Filter Attenuation
(dB, if used)

Test Result: Pass
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Configuration : Bluetooth Mode — EDR Data Rate, 3Mbps

Low Channel @ 2402MHz @ 3 Meter

Frequency Reading Direction || Height || Polarity AnLt§::a ?.?)25 Amplifier CF?;Z?;? 15'2[&?!::'209 Margin Detector
(GH2) (dBuV/m) || (degree) (m) (HIV) (dB) (dB) (dB) (dBuV/m) (dgu%/r?m) (dBuV/m) (pk/avg)
4.804 42.64 244.00 105.00 H 32.20 4.13 32.49 46.48 74.00 -271.52 Peak
4.804 2741 244.00 105.00 H 32.20 4.13 32.49 3124 54.00 -22.76 Ave
4.804 48.96 178.00 100.00 V 32.20 4.13 32.49 52.80 74.00 -21.20 Peak
4.804 33.04 178.00 100.00 V 32.20 4.13 32.49 36.87 54.00 -17.13 Ave
7.206 50.90 203.00 103.00 H 35.10 5.22 32.39 58.83 74.00 -15.17 Peak
7.206 32.39 203.00 103.00 H 35.10 5.22 32.39 40.32 54.00 -13.68 Ave
7.206 53.47 319.00 154.00 ) 35.10 5.22 32.39 61.40 74.00 -12.60 Peak
7.206 33.95 319.00 154.00 \ 35.10 5.22 32.39 41.88 54.00 -12.12 Ave
9.608 38.67 12.00 100.00 H 38.90 6.26 32.32 51.50 74.00 -22.50 Peak
9.608 25.75 12.00 100.00 H 38.90 6.26 32.32 38.58 54.00 -15.42 Ave
9.608 38.99 61.00 100.00 \ 38.90 6.26 32.32 51.83 74.00 -22.17 Peak
9.608 25.62 61.00 100.00 \ 38.90 6.26 32.32 38.45 54.00 -15.55 Ave

Note: Emission was scanned up to 12GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit

Mid Channel @ 2441MHz @ 3 Meter

Frequency Reading Direction || Height || Polarity AnLtgsn:a ?.?)25 Amplifier CF?er;?i(i:;Zd 15'2&4115'209 Margin Detector
(GHz) (dBuVv/m) (degree) (m) (HIV) (dB) (dB) (dB) (dBuV/m) @ 3m (dBuVv/m) (pkfavg)
(dBuVv/m)
4.882 40.63 93.00 116.00 \ 32.20 4.49 32.49 44.83 74.00 -29.17 Peak
4.882 26.05 93.00 116.00 \ 32.20 4.49 32.49 30.25 54.00 -23.75 Ave
4.882 40.32 68.00 100.00 H 32.20 4.49 32.49 44.52 74.00 -29.48 Peak
4.882 26.04 68.00 100.00 H 32.20 4.49 32.49 30.24 54.00 -23.76 Ave
7.323 40.82 359.00 | 100.00 \ 35.10 6.18 32.39 49.71 74.00 -24.29 Peak
7.323 26.33 359.00 | 100.00 \ 35.10 6.18 32.39 35.22 54.00 -18.78 Ave
7.323 40.88 17.00 137.00 H 35.10 6.18 32.39 49.77 74.00 -24.23 Peak
7.323 26.44 17.00 137.00 H 35.10 6.18 32.39 35.33 54.00 -18.67 Ave
9.764 40.68 50.00 100.00 \ 38.90 6.76 32.32 54.02 74.00 -19.99 Peak
9.764 26.13 50.00 100.00 \ 38.90 6.76 32.32 39.47 54.00 -14.53 Ave
9.764 40.74 311.00 | 100.00 H 38.90 6.76 32.32 54.08 74.00 -19.92 Peak
9.764 25.75 311.00 | 100.00 H 38.90 6.76 32.32 39.09 54.00 -14.91 Ave

Note: Emission was scanned up to 12GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit
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High Channel @ 2480MHz @ 3 Meter

Frequency Reading Direction || Height || Polarity AnLtgsn:a ?_?)25 Amplifier ng;z?%d 15'234115'209 Margin Detector
(GHz) (dBuVv/m) (degree) (m) (HIV) (dB) (dB) (dB) (dBuV/m) @ 3m (dBuVv/m) (pk/avg)
(dBuV/m)

4.960 40.73 160.00 | 155.00 \ 32.20 4.49 32.49 44.93 74.00 -29.07 Peak
4.960 26.23 160.00 | 155.00 \ 32.20 4.49 32.49 30.43 54.00 -23.57 Ave
4.960 40.60 201.00 | 100.00 H 32.20 4.49 32.49 44.80 74.00 -29.20 Peak
4.960 26.14 201.00 | 100.00 H 32.20 4.49 32.49 30.34 54.00 -23.66 Ave
7.440 40.92 205.00 | 100.00 \ 35.10 6.18 32.39 49.81 74.00 -24.20 Peak
7.440 26.05 205.00 | 100.00 \ 35.10 6.18 32.39 34.94 54.00 -19.06 Ave
7.440 40.68 54.00 100.00 H 35.10 6.18 32.39 49.57 74.00 -24.43 Peak
7.440 26.09 54.00 100.00 H 35.10 6.18 32.39 34.98 54.00 -19.02 Ave
9.920 41.23 79.00 100.00 \ 38.90 6.76 32.32 54.57 74.00 -19.43 Peak
9.920 25.64 79.00 100.00 \ 38.90 6.76 32.32 38.98 54.00 -15.02 Ave
9.920 40.18 243.00 | 100.00 H 38.90 6.76 32.32 53.52 74.00 -20.48 Peak
9.920 25.65 243.00 | 100.00 H 38.90 6.76 32.32 38.99 54.00 -15.01 Ave

Note: Emission was scanned up to 12GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit

BandEdge Test Result ( Bluetooth EDR Data Rate, 3Mbps )

Antenna Cable Corrected 15.247/15.209
Frequency Reading Direction || Height || Polarity Loss Loss Amplifier Reading Limit Margin Detector
(GHz) (dBuv/m) (degree) (m) (HIV) (dB) (dB) (dB) (dBuVIm) @ 3m (dBuVv/m) (pkfavg)
(dBuV/m)
2.400 66.63 239.00 132.00 Vv 27.50 2.91 32.04 65.00 74.00 -9.00 Peak
2.400 37.94 239.00 132.00 Vv 27.50 2.91 32.04 36.31 54.00 -17.69 Ave
2.400 66.12 138.00 154.00 H 27.50 291 32.04 64.49 74.00 -9.51 Peak
2.400 35.38 138.00 154.00 H 27.50 2.91 32.04 33.75 54.00 -20.25 Ave
2.484 48.76 160.00 155.00 Vv 27.50 2.91 32.04 47.13 74.00 -26.87 Peak
2.484 27.68 160.00 155.00 V 27.50 2.91 32.04 26.05 54.00 -27.95 Ave
2.484 47.87 201.00 100.00 H 27.50 2.91 32.04 46.24 74.00 -27.76 Peak
2.484 28.13 201.00 100.00 H 27.50 2.91 32.04 26.50 54.00 -27.50 Ave

Note: The spurious emission for Bluetooth basic data rate at 1Mbps was also verified. Only the worst cast result of EDR rate was
presented here.
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

0de D on Due
AC Conducted Emissions
R&S EMI Test Receiver ESIB40 05/19/2012
R&S LISN ESH2-75 05/18/2012
CHASE LISN MN2050B 05/18/2012
Radiated Emissions
Spectrum Analyzer 8564E 05/19/2012
EMI Receiver ESIB 40 05/18/2012
R&S LISN ESH2-Z5 05/18/2012
CHASE LISN MN2050B 05/19/2012
Antenna(1 ~18GHz) 3115 6/2/2012
Antenna (30MHz~2GHz) JB1 6/1/2012
Chamber 3m 10/13/2012
Pre-Amplifier(1 ~ 26GHz) 8449 5/17/2012
Horn Antenna (18~40GHz) AH-840 7/23/2013
Microwave Pre-Amp (18~40GHz) PA-840 Every 2000 Hours
Signal Analyzer FSIQ7 5/5/2012
Environmental Monitoring
Sekonic Hygro Hermograph HE01-000092 06/04/2012

Note: Functional Verification
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| Annex A.ii.  CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m x 1m x
0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50Q2/50uH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4, All other supporting equipments were powered separately from another main supply.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required frequency range using

an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.

4, The EMI test receiver was then tuned to the selected frequencies and the necessary measurements made with a receiver
bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements were made; while for CISPR/EN tests, both
Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Sample Calculation Example

At 20 MHz limit = 250 uV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBuV
(Calibrated for system losses)

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit




SIEMIC, INC.

Beowsting global martets

Serial#  SL11100601-ZBR-064_RF(FCC DSS) Rev1.0

T Title: RF Test Report of Zebra Technologies Corp Issue Date Oct 30th 2011
Model : EZ320 Page 420f 72
To FCC 15.247:2011 www.siemic.com

Annex A.iii  RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 1GHz (for FCC tests, until the 5" harmonic for operating frequencies >
108MHz), was done in order to minimise radiated emissions testing time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from
the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up

1.

The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table as shown in Annex B.

The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.

The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.

Ant. Tower 1-4m
Variable
3m
EUT& e > /
Support Units : ;
Turn Table
—_— /
a0 ———

Ground Plane

Test Receiver
\ |
O 0O OO
[ |
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate

frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above
1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the
highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range

from 0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum
analyzer. Vary the antenna position again and record the highest value as a final reading.

5. Repeat step 4 until all frequencies need to be measured were complete.
6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:

Peak = Reading + Corrected Factor
Where:
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note:
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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EUT TEST CONDITIONS

Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description Model & Serial Cable Description

(Including Brand Name) Number (List Length, Type & Purpose)

PC Laptop / DELL Latitude D600 Shielded USB Cable < 1 meter ( From PC to EUT)
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Block Configuration Diagram for Radiated Emission

LISN 1,
120V@ 60Hz,
Power Input

LISN 2,
120V@ 60Hz,
Power Input

Laptop

EUT

3 Meter

Receiving Antenna

<«4— Wooden table, 80cm above
ground plane




SIEMIC, INC

Serial#  SL11100601-ZBR-064_RF(FCC DSS) Rev1.0

Title: RF Test Report of Zebra Technologies Corp |ssue Date Oct 30th 2011
Model : EZ320
P 46 of 72
To  FCC15.247:2011 age 5@

www.siemic.com

Block Configuration Diagram for Conducted Emission

LISN 1, LISN 2,
120V@ 60Hz, 120V@ 60Hz,
Power Input Power Input

Laptop EUT

<«4— Wooden table, 80cm above
ground plane
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| Annex C.ii.  EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Emissions Testing The EUT was continuously transmitting controlled via usb connection to PC Laptop
using test program.

Others Testing The EUT was continuously transmitting controlled via usb connection to PC Laptop
using test program.
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The American Association for Laboratory Accreditation

“Warfd Class Accreditation”

SIEMIC LABORATORIES '
2206 Ringwood Ave.
San Jose, CA 95131
Mr. Lestic Bai Phone: 408 526 1188 Email: leshie baiwsiemic.com
Mr. Snell Leong Phone: 408 526 1 188 Email: snell leong i siemic.com
WWW.SICmIC.Com

ELECTRICAL
Walid to: September 30, 2002 Certificate Number; 274201

In recopnition of the successful completion of the AZLA evaluation process, acereditation 15 granted 1o this

laboratory 1o perform the lollowing EMC, Product Safety, Radio and Telecommunication Lests:

Test Des ™ Test Method:
EM & IEC - Emissions & IEC/CISPR 11 IECACISPR 12; EN 55011, IEC/CISPR 22; EN 55023,
[mmunity IECACISPR 20; EN S5020; EN 61000-6-1; EN 61000-6-2; EN 61000-6-3;

EM 6 1000-6-4. EN 61204-3; EN 61326, EN 61326-1; EN 610(0-3-2;
EM 61000-3-3; EN 50081-1, EN S0081-2; EN S0082-1;

IEC 61000-4-2; EN 61000-4-2,

1EC 61000-8-3 flimited g fo 2.7 GHz and 38 m);

EM 6 10000-4-3; ffimited wp fo 2.7 GHz and 38 m); TEC 6100H)-4-4;

EMN & 1000-4-4; 1EC 6 1000-4-5; EN 6 1000-4-5; 1EC 6 1000-4-6;

EM 61000-4-6; IEC 61000-4-8; EN 61000-4-8; IEC 61000-4-11;

EN 61000-4-11; IECACISPR 24; BN 55024; EN 504 12-2-1; EN 50083-2;
EN 50090-2-2; EN 3(091-2; EN 300130-4; EM 50130-4 +Al2;

IEC 60601-1-2; EN 12184; EN 35005 EN 61547, CISPR 16-1-4

Korea — Enussions & KOC Motice 2008-27, Nov, §, 2009,

TETHTTTITAY RRA Announce 2000-9, Dec. 21, 2009, KN 22.2007-12;

KCC MNotice 2009-27, Nov, 5, 2009;

RRA Notice 2000-10, Dec, 21, 2009,

KN 24:2008-5; KN 61000-4-2:2008-5; KN 61000-4-3:2008-5;

EM al000-4-4:2008-5; KN o 1000-4-3:2008-5; KN 6 100-4-6:2008-5;
KN 61000-4-8:2008-5; KN 61000-4-1 1;2008-5;

RRL Movce 2008-3; REL Notice 2008-4, RRL Motice 20035-131;
REL Notice 2007-99; RRL Notice 2007-101; RRL Motice 2008-4;
REA Notice No 2008-1 1{2008.12_16);

REA Motice Mo 2008-12{2008.12. 16); KN 60601-1-2;

KOC Motice 2009-27; KN 301 489- 1 2008-05);, KN 301 489-T2008-05),
KN 301 489-17(2008-051; KN 301 489-24(2008-05);

KN 16-1-1{2008-053; KN 16-1-2{2008-05), KN 16-1-3(2008-057,

KN 16-1-402008-05 ) KN 16-1-5(2008-05); KN 16-2-1(2008-05);
KM 16-2-2( 200805 ). KN 16-2-3(2008-05), KM 16-2-4(2008-05)

(AZLA Certificate Mo. 274201} 11232010 fﬁ_ Page 1 of 7
5301 Buckeystown Pike, Suite 350 | Frederick, Marytand 21704-8373 | Phone 30| &44 3248 | Faoc 300 662 2974 | wewAlLAorg
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FOC — Emissions

ANS] C63.17:2006;

ANSI C63.4(2003) with FCC Method 47 CFR Part [ |;

AMNSIC63 4 2003) with FCC Method 47 CFR Part |3, Subpart I

ANSI C63.4(2003) with FCC Method 47 CFR Part 15, Subpart C:
ANSIC63.4{2003) and DA 02-2138;

ANSI €63 4(2003) with FCC Method 47 CFR Part 15, Subpart B;

ANS] O3 42009, ANSI CH3. 10 2009);

FOC Method 47 CFR Pant 18, FCC OST/MP-5( 1986);

FOC Repon and Order ET Docket 98-153 (FCC 02-48)

FCC Method 47 CFR Pant 15, Subpart G, using FCC Order (4-425;
FCC Method 47 CFR Paris 11 (Emerzency Alert Svstem (EAS)).

15 {Radio Frequency Devices)and 18 (Industrial, Scientific, and Medical
Equipment); SAE JIT13-11, SAE JI113-12: SAE JI113-81: SAE J1113-4;
SAE MI113-13

Canada - Emissians

ICES-001: ICES-002; ICES-003 Issue 4: ICES-D03 fssue 4 (2004):
ICES 006 Tssue 1

Vietnam — Emission &
Tty

TON 68-193:2003; TON 68- 1962001 TCVN 71892002

Australin / New Zealand
Emissions and Immumily

ASMNES 1044; ASMNZS 42511 AS/NES 425120 AS/NZS CISPR 22,
ASINS 3548; ASINZS 22793, ASINZS 61000-3-3; AS/NZS CISPR 11,
ASMES CISPR 24; AS/NES 61000.6.3: ASMNES 61 00.6.4;

ASNZS CISPR 14.1; ASINZS 61000.3.2

Jupan ~ Enmissions

JEITA IT-3001; VOCI-V-3:2010.4 {up to 6 GHz)

Ching = Emissions

GR9254; GIT625.1

Taiwan = Emissions

CNS 13438 (up to 6 GHez), CNS 13783-1; CNS 13803; ONS 13439

Immunity

1EC 61000=d-4; |EC 61000-4-5; 1EC 61 (MM-4-6

FCU - Radio
TIAEIA 603-C with 47
CFR Part 2

Mantume and Avistion Radio Services in 47 CFR Pasts 80 awl 87,

Personal Mobile Radio Scrvices in 47 CFR Parts 22 (ccllulur), 24, 25, 26,
and 27;

Personal Mobile Radio Services in 47 CFR Part 22 {cellular) and Part 24 -
[limited 1o TX conducted and radiated power and RX - TX radiated spurious
cmissions|;

Geperal Mobile Radio Services in 47 CFR Parts 22 (non-cellular), 74, t,
05, and 97,

Cieneral Mobile Radio Services in 47 CFR Part 90,

Microwave Radio Services in 47 CFR Parts 21, 27, 74, and 101

Canada - Radio

RS5 102 RS5 111: RSS 112: RSS 117, RSS 118, RSS 119; RSS 123;
RSS 125; RSS 127, RSS 128; RSS 129; RSS 131; RSS 132; BRSS 133
RSS 134; RSS 135; RSS 136; RSS 137 RSS 138; RSS 139; RSS 141,
RSS 142; RSS 1T RSS 181; RSS 182; RSS 188; RSS 191; RSS 192;
RSS 193; RSS 194; RSS 195; RSS 196, RSS 197; RSS 198; RSS 194
RSS 210; RSS 220k RSS 213; RSS 215; RSS 243; R55 287, RSS 310,
RSS Gen

(A2LA Certificate No. 2742.01) 11/23/2010 /U‘Jz"_ %?‘,, Page 2 of 7
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CE - Radio EN 301 502: EN 301 511; EN 301 526; EN 301 681; EN 301 721;

EM 301 751: EM 301 753 EN 301 783-2; EN 301 796; EN 301 T97;

EM 300 840-2; EN 301 843-1; EN 301 843-4; EN 301 B43-5;

EN 301 893: EN 301 902-01: EN 301 908-02; EN 301 908-03;

EM 301 S08-04; EN 301 908-05; EN 301 908-06; EN 301 908-07;

EN 301 908-08; EN 301 908-09; EN 301 908-10; EN 301 908-11;

EM 300 929-2: EN 301 997-2; EN 302 018-2; EM 302 054-2;

EM 302 064-2; EN 302 066-2; EN 302 077-2: EN 302 186; EN 302 195-2;
EM 302 217-3; EN 302 245-2; EN 302 288-2: EN 302 291-2; EN 302 296,
EN 302 297; EM 302 326-2; EN 302 326-3: EN 302 340; EN 102 372-1;
EM 302 426; EN 302 454-2; EN 302 302 EN 302 510-2;

EMN 302 217-40-2; EN 300 224-1; EN 300 279; EN 300 339; EN 300 385,
EM 301 839-2: EN 301 843-6: EN 302 017-2: EN 302 208.2;

EM 302 217-2-2; ETS 300 329; ETS 300 445; ETS 300 446; ETS 300 683;
ETS 300 826: ETS EN 300 328: ETSI EN 300 086-2; EN 302217-1.

EMN 302217-2-1; EN 302217-4-1; EN 302288-1; EN 302908-12;

EN 302326-1: EN 301929-1; EN 301997-1: EN 300224-2; EN 301839-1;
EN 301843-1; EN JOI343-2; EN 300843-3; EN 301843-4; EN 3001843-5,
EN 302017-1; EN 302208-1; EN 300086-1: EN 3001 13-1; EN 300224-1.
EN 30034 1-1; EN 302291-1; EN 302500-1; EN 302500-2;

ETS1 EN 300 113-2; ETSIEN 300 197; ETSI EN 300 195,

ETSIEN 300 219-1; ETSIEN 300 219-2,

ETSI EN 300 220-1; ETSIEN 300 220-2; ETSI EN 300 220-3;

ETSI EN 300 2242, ETS1 EN 300 296-1; ETSI EN 300 296-2;

ETS1 EN 300 328-1; ETS] EN 300 328-2,

ETSIEN 300 330; LTSI EN 300 330-1; ETSI EN 300 330-2,

ETSI EN 300 341-2; ETSIEN 300 373-1; ETSI EN 300 373-2;

ETSI EN 300 373-3; ETS1 EN 300 3%0-1; ETSI EN 300 390-2;

ETSI EN 304 422-1:
ETSIEN 300 440-1;
ETSI EN 304 454-2:
ETSI EN 301 166-1;
ETSI EN 300 213-1;
ETSI EN 301 2134

ETSI EN 301 357-2

IEC 60943

ETSI1 EN 300 422-2; E
ETS1 EN 300 440-2; E
ETSIEM 300 T18-2; E
ETS1 EN 301 166-2; E
ETSIEN 301 213-2; F
ETS1EN 301 213-5; E

ISHEN 300 431;
TSI EN 300 454-1,
ISIEN 301 021,
Is1 EN 301 1782,
IS1EN 301 213-3;
TSI EN 301 357-1:

» ETS1 EN 301 390; ETSI EN 301 459;

ETSIEN 301 489-0) fexcluding section 9.6), ETS1 EN 301 489-02;
ETS1 EN 301 489-03; ETS1 EN 3001 489-04; ETS1 EM 301 489-05;
ETSI EN 301 489-06; ETSI EN 30) 489-07; ETS1 EN 301 489-08;
ETSI EN 301 489-09;, ETSI EN 301 489-10; ETSI EN 301 489-1 |;
ETSI EN 300 489-12; ETSI EN 301 489-13; ETS] EN 301 48914,
ETS1EN 301 489-15; ETSI EN 30) 489-16; ETS1 EN 301 489-17,
ETSI EN 30 489-18; ETSIEN 301 489-19; ETS] EN 301 489-21();
ETSI EN 301 489-22; ETS] EN 301 489-23; ETS1 EN 301 480-24;
ETSI EN 301 489-25; ETSI EN 301 489-26; ETS1 EN 301 489.27;
ETS1 EN 301 489-28; ETS1 EN 301 489-31; ETS1 ENM 301 489-32,

1A — Radio

IDA TS 3G-B5; IDA TS 3G-MT; IDA TS AR, IDA TS CT-CTS,
1DA TS GMPCS: 1DA TS GSM-BS: IDA TS GSM-MT: IDA TS LMR;
IDA TS RPG; IDA TS SRD; IDA TS U'WH; IDA TS WBA

Vietnam — Radio

TCN 68-242: 20060 TCN 68-243:2006: TCN 68-246:2006

(AZLA Certificate Mo. 274201} 11232010

bty

Page 3 of 7




SIEMIC, INC

Serial#  SL11100601-ZBR-064_RF(FCC DSS) Rev1.0

Title: RF Test Report of Zebra Technologies Corp |ssue Date Oct 30th 2011

Model : EZ320
To FCC 15.247:2011

Page 53 of 72
www.siemic.com

Kaorea — Radio

KOC Motice 2009-13; KOC Motice 2008-26; RRL Notice 2008-2;
RRL Notice 2005-105: REL Notice 2008-17:

RRL MNotice 2005-127; RRL Notice 2005-24; RRL Notice 2(05-25;
REL MNotice 2005-179: RRL Notice 2008-10; RRL Notice 2007-49;
RRL MNotice 2007-20; RRL MNotice 2007-11; RRL Notice 20M07-80);
RRL Notice 2004-68: KOC Notice 2009-36, Dec. 8, 2009;

RRL Notice 2009-6, October 15, 2009 KCC Notice 20010-1:

KCC Motice 2010-12; KCC Motice 2010-13

Taiwan - Radio

LPO002; PLMNOT: PLMNG]: PLMNOS

Australia - Mew Scaland —
Radio

AS 27722, AS/INZS 4281 ASINIS 4208 AS/NEZS 4280, 1; AS/NZS 4583,
ASNZS 4280.2: ASINZS 4281: ASINES 4295; AS/INZS 4581:
ASMNZS 4769 1; ASINZS 4769 2; ASINES 4770, ASNAS 4771

Hong Kong - Radio

HKTA 1002: HKTA 1007, HKTA 1008, HKTA 1010 HKTA 1015,
HEKTA 10016; HKTA 1020; HKTA 1022 HKTA 1026; HKTA 1027,
HKTA 1029; HKTA 1030; HKTA 1031; HKTA 1032; HK'TA 1033;
HKTA 1034; HKTA 1035 HEKTA 1036; HKTA 1037; HKTA 1039;
HKTA 1041 HKTA 1042 HKTA 1043 HKTA 1044, HEKTA 1046;
HETA 1047, HKTA 1048; HKTA 1049, HKTA 1051, HKTAI0S2;
HKTAI053: HKTA 1054; HKTA 1055

LSA = Telecom

ANSHTIA-968-A:03; ANSITIA-968-A4-1:03; ANSITIA-DO08-0-2:0u;
ANSITIA-S08-A-3:05; ANSUTIA-908-A-4.07; ANSUTIA-D68-A-5:07;
T1A-968-8; FOC Rule Part 68, 47 CFR Part 68 316, 47 CFR Part 68.317;
ANSHTIATELA=A64-C; TIARI0-8; TLTROGO (2002); TCB-31-8 (1998),
TIA=AT70.110-C; TIA-810-B; TIA-920

Canado — Telecom

CS-03 Pan V Issue 920080 Amendment |

C5-03 Part VI Issue 92009 Amendment 4;

C5:03 Part | Issue 92006 Amendment 3; CS-03 Part [ Issue 9:2004;
C5-03 Part 11 lssoe 92004, CS-03 Pant V [ssue 92004

C5-03 Pant VI Issue 9:2004; CS-03 Pant VI Issue 92006 Amendment 3;
C5-03 Part VI Issue 92007 Amendment 3,

CR-03 lssue &04 = AN06) + AZ(06)

Europe - Telecom

TBR 2: 01-1997; TBR 004 EA1.935 + Al (973, TBR I; TBR 3,

TBR 12:A1 01-1996; TBR 013 ed |; TBR 024 ed.|; TBR 25. TBR 38 ed.I;
ETSIES 203 021-05 ; ETSI ES 203 021-2; ETSI ES 02]-3;

TBR 021; ETSI EG 201 121; ETSI EN 300 437; ETSI TS 101 270-1;
TTU-T Recommendation (.920;

ITU-T Recommendation Q920 — Amendment |;

ITU-T Recommendation Q.921;

ITU-T Recommendation (0.921 — Amendment |

ITU-T Recommendation (J.931;

ITU-T Recommendation 0931 — Amendment |;

Erratum 1 (0272003) ITU-T Recommendation (.93 1 (05/1998);

ISDN Uiser Network Interface Laver 3 Specification for Basic Call Controf;
ITU-T Recommendation P_300

Australia —Telecom

ASICA S003.1:2010; ASACA S003.2:2000; ASACA 5003,3:2014
ASICA S004:2010; ASACIHE S063008; ASACTE S041.1: 2008

(AZLA Certificate Mo. 274201} 11232010 //‘é_ // Page 4 of 7
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Australia — Telecom

ASACIF 5041.2:20009; AS/ACTF 5041.3:2009; ASACIF S042.1:2008;
ASIACIF 5043.2:2008; ASACIF S043.3:2008: AS/ACTF S002:05;
ASIACIF 5005:06; ASACIT S004:06;

ASIACIF S006:00: AS/ACIF S016:01: AS/ACTF 3031:01;

ASACIF 5038:00: ASACIF 5040:01; ASACIF 5041:03;

ASIACIF S043.2:006: AS ACIF S042.1

New Zealand — Telecom

PTC200:2006; PTC200 Issue No. 2:97 + A1{980) PTC220; PTC2T3:2007;
TNA 115 TNA 117

Singapore ~ Telecom

IDA TS ADSL, Issue 1. Rev. 1 (April 2006);

IDA TS DLCN, Issue 1 (July 2005):

1DA TS ISDN BA, (ssue 1 (July 2005);

1DA TS 150N PRA, Issue | (uly 2005

1A TS 1SDN 3 (Oct. 20000 IDA TS-PSTN, Issue | (March 2007):
1DA TS ACLIP 07

Hong Kong - Telecom

HKTA2001; HKTA 20012, HKTA 2013; HKTA 2014;
HKTA 2017, HETA 2008, HKTA 2022, HKTA 2024,
HKTA 2026 HKTA 2027, HKTA 2028: HKTA 2029
HKTA 2050; HKTA 2031; HKTA 2032; HKTA 2033

Vietnam - Telecom

TCN 68-188:2000; TCN 63-193:2003; TCN 68-196:2001;
TON 68-143:2003; TON 68-192:2003; TCN 68-189:2000;
TON 68-221: 2004 TCN 68-222:2004; TCN 68-245:2004;
TCN 68-223:2004

Korea = Telecom

RRA Motice 20009-38, Sep. 11, 2009;

RRA Notice 2009-7 (including attschments 1, 3, 5 6),

Presidential Decree 21008, RRL Motice 2007-340;

RRL Notice 2008- 10 (aiachments 1, 3, 5, 6); RR1. Motice 2009-25;
RRL Notice 2008-3%

Chann = Telecom

YINT 514-1:98; YINT 1277.1-2005; GR/T 17904, 1-1999,
GRT 179042199 GBT 17154 0=-1997, GBI 17154, 2-1997;
YIVT 106912000, YIXTI006-1999, GB/T | TTR9-199%

Tarwan - Telecom

PSTHNO1:03; ADSLOL:08; 1DO0O2; 1561 00; 93

Japan — Telecom

JATE Blue Book, Green Book;

Mimistenal Ordinance of the Ministry of Posts and Telecommunications Mo,
31 of April 1, 1985 (last amended on March 22 2004),

Owrdinance Concerming Technical Conditions Comphiance Approval ete, of
Terminal Equipment

South Africa — Telecom

DPT-TE-001; TE-002; TE-0035; TE-004; TE-D05; TE-006; TE-D0T;
TE-008; TE-00%; TE-010; TE-012 {telephone interface};

TE-013 (telephone interface), TE-014; TE-015; TE-018; SWS-001;
SWS-02: SWS-003; SWS-004: SWS-005; SW5-006; SWS-007;
SWE-HI: SWS-9: SWS-010

Israel — Telecom

Isracl MoC Spe. 23/96

(A2LA Certificate No. 2742.01) 11/23/2010 ;“J(’,"_ %?‘,, Page 5 of 7
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Mexico — Telecon

MOM-151-5CT1-1999, NOM-152-5CT1-1999

Argenting — Telecom

CNC-512-44-01

Braxl - Telecom

Resolution 392-2045

Intermational Telecom Union

| ITU-T-G. 70300 ITU-T-(G.823:93; ITU-T G.324:
ITU-T G.B25; ITU-T-G.991.2; ITU-T-(.992.1;
ITU-T-G.992.3; ITU-T-G.992.5: ITU-T-G.993.1

Product Safety

IEC 60950-1: EN 60950-1: UL 60950-1: IEC 60601-1-1;
CANACSA 22.2 NO. 60950-1-03: 55-EN 60950-1; AS/NZ 60950-1,
(voltage surge festimg up o GkV, exveliding Ammex A and ).

CNS 14336, CNS 14408: GBA943;

President Notice 20664; RRL Notice 2008-10 (attachment 4);

RRA Notice 2009-7 (attachment «4);

TCN 68-190:2003; SABS IEC 60950; IEC/EN 61558:

IEC/EN 61558-2-7; EN 62115; IEC 60215; EN 60958:

EN GO598; 1EC 215 (1987) + AL (1992) + A2 (1994)

Japan = Radio

ARIB STI-TE1; ARIB STD-To6; RCR STD=1; RCR S5TI3-29;
ARIB 5TD-T Fascicle 1; ARIB STD-T90; ARIB STD-T89:
RCR STD-33

SAR & HAC

IEEE P15328:2003 + Adl; IEEE 1528A:2005;

FCC OET Bulletin 65 Supplement C; FOC OET Bulletin 65; ANSI (95,
ANSIC63.19; FCC 47 CFR 20019, HA6-299-273E; EN 30364,

EM 50361 1IEC62209-1; IEC 62209-2; EN 50371, EN 50383, EN 50337,
EN 50364; RRL 2008-18; RRL 2008-16; KCC 2009-27; RRL 2004-67,
CNS 14959, NZS 2T72.1; NZS 6609.2; Resolution N 533

Japan -
Motification Mo, 88 of
MIC 2004

l'able Mo 13

CB Radio

Table Mo 21

Cordless Telephone

I'able MNos 22-1 thru 22-17

Low Power Radio Equipment

lahle Mo 36 Low Power Security System
Table M 43 Low Power Data Communication in the 2.4 GHz Band
Table Mo 44 Low Power Data Communication in the 2.4 GHz Band
" Table No 45 Low Power Data Communication i the 5.2, 5.3, 5.6 Gilz Bands
Table No 46 Low Power Data Communication in the 23 and 27 GHz Bands
Table Mo 47 Base Sttion for 3 GHz Band Wireless Access System
I'ahle Mo £7 Base Station for 3 GHz Band Wireless Access System (low spurious type)
Tahle Mo 47 Land Mobhile Relay for 5 GHz Band Wireless Access System (limited for use

in special zones)

(AZLA Certificate Mo. 274201} 11232010

Page 6 0b' 7
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Table Mo 47 Land Mobile Relav for 3 GHz Band Wireless Access System (limited for use
n special zoncs, low spurious npe)

Table No 47 Land Mobile Relay for 5 Gllz Band Wireless Access System l

Tahle No 47 Land Mobile Relay for 5 GHz Band Wircless Access System {low spurious

Table Mo 47 ;::; Mobile Relay for 5 GHz Band Wireless Access System (low power
tvped

Table Mo 50 Digital Cordless Telephone

Table Mo 50 PHS Base Siation

Tahble No 50 PHS Land Mohile Station

Tahle MNo 50 PHS Relay Station

Tahle Mo 50 PHS Test Station

I'ahle Mo 6d Maobile Station for Dedicated Short Range Communication Systems

Table No 64 Base Station for Dedicated Short Range Communication Systeims

Tahle Mo 64 Test Statson for Dedicated Shon Range Communication Systems

Table Mo T LW {Ulira Wide Band) Radio System

"Nate: This scereditation covers testing perfirmed at the laboratory listed above and the OATS located al
44306 South Grimmer Bivd,, Fremont CA 94538, At thes site “Radinted Emissions™ are tested of a
measurement distanee of 10m

*Limitations for listed standards are indicated by italics and Scope excludes protocol sections of applicable
standards

(AZLA Certificate Mo. 274201} 11232010 /%_ Page 7ol 7
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The American Association for Laboratory Accreditation

rr— -
© World Class Accreditation

Accredited Product Certification Body

AZLA has sconedited

SIEMIC LABORATORIES

San Jose, CA
for wechaical competende as o

Product Certification Body

[his product centification body i sceredited in sccordsnce with the recognized Intemational Sundaed ISONEC Guide 65:1996
Creneral veguireonenrs fow bodics aperamee prodiscr cernifomeos sefems, This acoreditmtbon demonstrates technicd competenes Ror v dilined
seope wnd the operatson of o gquality management system for o Telecommunications Centification Body (TCB) meeting
FOC (LLS), IDA (Singapone), IO (Canada) snd OFTA Hong Korg requiransents

Peciomod this 230d M of Movember 2000

Mg

President & CEO

For the Accreditation Council
Cemificate Nummber 274201
Vahd to September 30, 2012

e the praues cerpifiomaon sofiemes v which tvs seosadiation grpdes, plaons reler e the orpamsonod | Proaline T | erifanion Yoo of dceredinaimg,
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The American Association for Laboratory Accreditation

“World Ugss Acoregitation
SCOPE OF ACCREDITATION TO ISOVIEC GUIDE 65:1996

SIEMIC INC.
2206 Ringwood Ave.
San lose. CA 95131
Mr. Sncll Leong { Authorized Representative)  Phone: 408 526 1188
WWW ST MiC. Com

PRODUCT CERTIFICATION CONFORMITY ASSESSMENT BODY (CAB)
Walid we September 30, 2012 Certificate Number: 2742.02
In recognition of the suceessful completion of the A2LA Centilication Body Acereditation Program evaluation,
ingluding the US Federal Communications Commission (FCC). Industry Canada (1C), Singapore (IDA) and

Hong Kong (OFTA} requirements for the indicated types of product certifications, acereditation is granted (o
this organization 1o perform the following product certification schemes:

Linlicensed Radio Frequency Devices Al A2 A AY
Licensed Radio Frequency Devices BI, 32, B3, B4
Telephone Terminal Equipment C

*Ploane refir to FOC TOR Progream Roles and Responsibifitres, refeased Saly 22, 2000 detailing scopeys, rodes and

respansibilities, hiip: fallfoss oo gov Kketh forms F T3SearchNesultPage o il = 4988 & nwvitch— P

Radio Scope |-Licence-Exempt Radio Frequency Devices;
Scope 2-Licensed Personal Mobile Rodio Services:
Scope 3-Licensed General Mobile & Fixed Radio Services;
Scope 4-Licensed Maritime & Aviation Radio Services;
Secope §-Licensed Fived Microwave Radio Services;

*Please refer o Industry Canada (1C) website o Biip:www b ge covede site: sni-gl nsfleng o THERSE, fitm!

1A — Singapore

Line Terminal Eguipment All Technical Specifications for Line Terminal
Equipment — Table 1 of 1DA MRA Recognition
Scheme: 2000, Annex 2

Radio-Communication Eguipment All Technical Specifications for Radio-Communication

Equipment — Table 2 of IDA MRA Recognition
Scheme: 2N, Annex 2

fepoens Authority (i34} Singapore website at
] aaeor Polfcie: Regutation Lavel2- NGOG0 450 B MRAReeSe

!,Zi_ Page | of 2

5301 Buckeystown Pike, Suite 350 | Frederick, Maryland 21704-8373 Phone: 301 644 32 Fax: 301 662 2974 | wwwAZLAorg

*Please refer to Info-Communicarion Deve
ot Sl PodiclEs 6

freme gl
(A2LA Cert. No, 2742.02) 1172232010
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OFTA — long Kong

Radio Equipmen HEKTA 1001, 1002, 1003, 1004, 1005, 1006, 107, 1008,
1003, 1010, 1015, 1016, 1049, 1020, 1022, 1026, 1027,
1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037,
1038, 1039, 1041, D042, 1043, 1044, 1045, 1046, 1047,
1048, 1049, 1050 1051, 1052, 1053, 1054, 1055

*Pleave refer 1o the Qffice of the Telecommumications Authorify s website of
Tttt cofia o, bk e stamciands EIN A Spec Sbng- o Antered

Fixed Metwork Equipment HETA 2001, 2005, 201 1. 2012, 2013, 2014, 2015, 2016,
2017, 2008, 2009, 2020, 2021, 2022, 2023, 2024, 2025,
2026, 2027, 2028, 2029, 2050, 2031. 2032, 2033, 2034,
2035, 2036, 2037, 2040, 2041, 2102, 2103,
2104, 2108, 2201, 2202, 2203, 2204

*Pease refer fo the Office of the Telecomaramicanions Asthorin s website o
frot v e g kg stamelarots TR T A Spec Rilog- 2, o

(AZLA Cert. No, 2742.02) 11232010 /‘?zi Page 2 of 2
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SIEMIC ACREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Oakland Mills Road
Columbia, MD 21046

December 20, 2007

Registration Number: 783147
SIEMIC Laboratories

2206 Ringwood Avenue,
San Jose, CA 95131

Attention: Leslie Bai

Re: Measurement facility located at San Jose
3 & 10 meter site
Date of Renewal: December 20, 2007

Dear Sir or Madam:

Your request for renewal of the registration of the subject measurement facility has been received. The information
submitted has been placed in your file and the registration has been renewed. The name of your organization will
remain on the list of facilities whose measurement data will be accepted in conjunction with applications for
Certification under Parts 15 or 18 of the Commission’s Rules. Please note that the file must be updated for any
changes made to the facility and the registration must be renewed at least every three years.

Measurement facilities that have indicated that they are available to the public to perform measurement services on

a fee basis may be found on the FCC website www.fcc.gov under E-Filing, OET Equipment Authorization
Electronic Filing, Test Firms.

Sincerely,

Phyllis Parrish
Industry Analyst
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}%" % | UNITED STATES DEPARTMENT OF COMMERCE
. PR . National Institute of Standards and Technolagy
,)%r E/ o Gaithersburg, Maryland 20898-

March 4, 2009

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by Industry Canada (1C),
under the Asia Pacific Economic Cooperation for Telecommunications Equipment Mutual
Recognition Arrangement (APEC Tel MRA). Your laboratory is now designated to act as a
Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures, of the APEC Tel
MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name:  SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131 USA
Identification No.:  US0160

Recognized Scope:  CS-03 Part I, I1, V, VI, VII and VIII

You may submit test data to IC to verify that the equipment to be imported into Canada satisfies
the applicable requirements. The designation of your organization will remain in force as long as
its accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact
Ms. Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov if you have any questions.

Sincerely,

i p—
David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: CAB Program Manager

NI&ST
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SIEMIC ACREDITATION DETAILS:

I+l S R

May 27, 2010 OUR FILE: 46405-4842
Submission No: 140856

Siemic Inc.

2206 Rmgwood Ave

Sam Jose, CA, 95131

UsA

Attenfion: Spell Leong
Dear SirMadame:

The Burean has received your application for the renewal of @ 3m alternative test site. Be advised that tha
mformation received was satisfactory to Industry Canada. The following numben(s) is now associated to the
site(s) for which registration / renewal was sought ( 4842A-1). Please reference the appropriate site number
in the body of testreports containing measurements performed on the site. In addition, please keep for your

- Your primary code 1s: 4842
- The company number associated to the site(s) located at the above address 15: 4842A

Furthermore, to obtam or renew a unique site number, the applicant shall demonstrate that the site has been
accredited to ANSI C63 .4-2003 or later. A scope of accreditation indicating the accreditation by a recognized
accreditation body to ANSI C63.4-2003 or later shall be accepted. Please mdicate in a letter the previous
assigned sifte number if applicable and the type of site {example: 3 metre DATS or 3 metre chamber). If the
test facility is not accredited to ANSI C63.4-2003 or later, the test facility shall submit test data demonstrating
full comphiance with the ANSI standard. The Bureau will evaluate the filing to deternune if recogmition shall
be granted.

The fraquency for re-validation of the test site and the information that 1s required to be filed or retamed by
the testing party shall comply with the requirements established by the accrediting orgamzation. However, m
all cases, test site re-validation shall ocowr on an interval not to exceed two years. There is no fee or form
assoctiated with an OATS filing. QATS submissions are encouraged to be submutted electromeally to the
hittp-//strategis.ic. go.ca’epic/miernet/inceb-bhst nsflan'h_tHM0052e htm]

If you have any questions, you may contact the Burean by e-mail at certification bureani@ic ge.ca Please
reference our file and submission mumber above for all correspondence.

Dalundsd0 )

3701 Carling Avs.. Building 4
P.0. Bex 11490, Staticn “H”
CHtorra, Citasien KIH B51
Emeil: delwindas. gill@ic gr.co
Tal. Ne. (617) 9968363

Fax. Ho. (513} 0004752
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SIEMIC ACREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Oakland Mills Road
Columbia, MD 21046

August 28, 2008

Siemic Laboratories
2206 Ringwood Ave.,
San Jose, CA 95131

Altention: Leslie Bai

Rci__ . _Accreditation of Siemni¢c Laboraiories

Designation Number: US1109
Test Firm Registration #: 540430

Dear Sir or Madam:

We have been notified by American Association for Laboratory Accreditation that Siemic Laboratories has been
accredited as a Conformity Assessment Body (CAB).

At this time Siemic Laboratories is hereby designated to perform compliance testing on equipment subject to
Declaration Of Conformity (DOC) and Certification under Parts 15 and 18 of the Commission's Rules.

This designation will expire upon expiration of the accreditation or notification of withdrawal of designation.

Sincerely,

64_@-3_/ }g__Tc:: A u«é“f‘j/

George Tannahill
Electronics Engineer
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SIEMIC ACREDITATION DETAILS:

4'@““( '#frﬁ ~'1!
4 2 * | UMITED STATES DEPARTMENT OF COMMERCE
e al Mational Institute of Standards and Technology
“ &

&
Srares of b

Gaithersburg, Maryland 20888-

November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST 1s pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name:

Physical Location:
Identification No.:
Recognized Scope:

Siemic, Inc.

2206 Ringwood Avenue, San Jose, CA 95131

Us0160

EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),

AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4

Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/NZS 4771

Telecommunications: AS/ACIF S002:05, AS/ACIF $5003:06, AS/ACIF 8004:06,
AS/ACIF S006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF S038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http:/ts.nist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar{@nist.gov if you have questions.

Sincerely,
/w;/ = Al

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Snell Leong, Siemic, Inc.; Ramona Saar, NIST

N&T
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National Institute of Standards and Technology

d? - Yo
s k14 % | UNITED STATES DEPARTMENT OF COMMERCE
*, L’ ¢ | Gaithersburg, Maryland 20899

October 1, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Radio Research
Agency (RRA) Korea Communications Commission (KCC) under the Asia Pacific Economic
Cooperation for Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel -
= MRA). “Yourlaboratory is now designated to act asa Conformity Assessment Body (CAB) under
Appendix B, Phase I Procedures, of the APEC Tel MRA. The pertinent information about your
laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No..  US0160 )
Recognized Scope:  EMI: KCC Notice 2008-39, RRL Notice 2008-3: CA Procedures for EMI
KN22: Test Method for EMI _
EMS: KCC Notice 2008-38, RRL Notice 2008-4: CA Procedures for EMS
KN24, KN-61000-4-2, -4-3, -4-4, -4-5, -4-6, -4-8, -4-11: Test Method for EMS
Wireless: RRL Notice 2008-26, RRL Notice 2008-2, RRL Notice 2008-10,
RRL Notice 2007-49, RRL Notice 2007-20, RRL Notice 2007-21,

RRL Notice 2007-80, RRL Notice 2004-68

Wired: President Notice 20664, RRL Notice 2007-30,

RRL Notice 2008-7 with attachments 1, 3, 5, 6

President Notice 20664, RRL Notice 2008-7 with attachment 4

You may submit test data to RRA/KCC to verify that the equipment to be imported into Korea
satisfies the applicable requirements. The designation of your organization will remain in force as

— - long as its-accreditation for the designated scope remains valid and eomply with the designation
requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. If you have any questions"
please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,
=2
Vo) 7o plAe—
David F. Alderman -

Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Ramona Saar
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:'!; '~ i UNMITED ETATES DEPARTMENT OF COMMERCE
% i =il Plarimnal Imstizuss of Grandards and Techmology
"'.,_II:_\_,.-"‘I athsrshiing, Masdand 05

Belay 3, 20HHG

nr. Leslic Bai

SIEMIC Labaraiories
T2 Hirgwodd Avere
Sam Jose, CA 95131

[Dear bAr, Hai:

| @ pleased 1o inform yow that your Inboratery has been recognizad by the Chimese Toipei's
Baarea of Standards, Metrodogy, arkd Imspection (BSMT) under ibe Asia Pacific Economic
Coopemation | APEC) Mutunl Recognition Arcmmgement (MRA], Your labombary s oo
designated ta acl & o Confornity Assesamenl Body (CAB) under Appendiv B, Flhase 1
Procedures, of the APEC Tel MEA. You maoy submiit 1es daga 1o BSMI 1o verify that the
exquipment in be imported inso Chinese Taipei soigsfies the applicsble equiremenis. The
desipration of your orgnnizalkon will remain in force s long es s mocreditation for the
designased soope remalng valld snd comply with the designstion requirements. The pertine
designation mformation = a8 follows

- BEMI rumber SLI-IMN-E-1130R (Busi be applied o the pest repors)

- LS |dentification Mo: S0 R

- Gpope of Desigantion: ONS 154358

= Awuthorized signatary M, Leslis Rai

The nomees of all recopnized CAB will be posted on the NIST website ot bigpefs nist gosmm

If ¥ou have any questions. please comtoet ¥e. Dhi llon & 301 -973-5521, We appreciale yois
camtined interest in owr imternationnl confoemity asssasmen ocinyinbes

Simeerely,

Pwid F, Alderman
Girewip Leader, Standords Coordination and Conlosrmaty Cieoap

e Jopindar D3hilkomn

NIST
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U TR DIAIED UEPAKRINIEN | UF GUMIMERCE
5 ;{. ¢ National Institute of Standards and Technelogy
T, Gaithersburg, Maryland 20898-

November 235, 2008

Mr, LeslieBai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the National
Communications Commission (NCC) for the requested scope expansion under the Asia Pacific
Economic Cooperation for Telecommunications Equipment Mutual Recognition Arrangement
(APEC Tel MRA). Your laboratory is designated to act as a Conformity Assessment Body (CAB)
under Appendix B, Phase I Procedures, of the APEC Tel MRA. The pertinent information about
your laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131
Identification No.: ~ US0160

Current Scope: LP0O002

Additional Scope:  PSTNO1, ADSLO01, ID0002, IS6100 and CNS 14336

You may submit test data to NCC to verify that the equipment to be imported into China satisfies the
applicable requirements. The designation of your organization will remain in force as long as its

accreditation for the designated scope remains valid and comply with the designation requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. If you have any questions
please contact Ramona Saar at (301) 975-5521 or ramona.saar(@nist.gov.

Sincerely,

/, .. ,f 2 (Rl
David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc; Ramona Saar

NIST
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LESLIE Bal

DIRECTOR OF CERTWFICATION
SIEMIC LABORATORIES, IMNC.
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FRESEMNTE

Em con@eastn 8 Gy sgirgo oe fecha b de sopfeenbn del &% &0 cume, b= comendo
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_“3 ':t ﬂv“ UNITED STATES DEPARTMENT OF COMMERCE
5 Bl g National Institute of Standards and Technolagy
?‘as%‘ &~ Gaithersburg, Maryland 20899

December 8, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAB) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your laboratory’s
designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, California 95131 USA

Identification No.:  US0160

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 1015, 1016, 1020, 1022, 1026,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HKTA 2011, 2012, 2013, 2014, 2017, 2018, 2022, 2024, 2026,
2027, 2028, 2029, 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of your organization will remain in force
as long as its accreditation for the designated scope remains valid and comply with the
designation requirements.

Recognized CABs are listed on the NIST website at http:/ts.nist.gov/mra. If you have any
questions please contact Ramona Saar at (301) 975-5521 or ramona.saar(@nist.gov.

Sincerely,

Do "I Al Ai—

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Ramona Saar N 'SI-
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SIEMIC ACREDITATION DETAILS:

CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >
Facility: SIEMIC Laboratories

(Telecominication Ports Conducted Disturbance Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: T-1597
Date of Registration: October 01, 2010
This Certificate is valid until = September 30, 2012

VCCI Co 4ﬁcﬂ
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SIEMIC ACREDITATION DETAILS:

r

CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 =>

Facility: SIEMIC Laboratories
(Radiation 3 meter site)

Location of Facility:
2206 Ringwood Ave , San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: R-3083
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012

VCCI Council -
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SIEMIC ACREDITATION DETAILS:

VCCT Council
Company: SIEMIC Laboratories
<Member No. 3081 >
Facility: SIEMIC Laboratories
{Main Ports Conducted Interference Measurement)
Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: (C-3421
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012
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